LLLE]9¥7ss

CLUB SERIES SHROUD KIT (LAT)

LAY

(L\\\\\\\\\\\\\\\\\\ [G
(O

PLEASE USE THESE INSTRUCTIONSFOR THE ASSEMBLY OF THE SHROUD KITS

ASSEMBLY INSTRUCTIONS

Part # 7034201 1 Revision:11/07/00
RevA.



PARTS LIST

KEY | PART # DESCRIPTION QTY KEY| PART# DESCRIPTION QTY
1 69223 FRONT PARTIAL SHROUD 1 5 | 3202408 [3/8 X 3-3/4” BUTTON HEAD BOLT| 12
2 69221 REARPARTIAL SHROUD 1 6 | 3228501 3/8" SAE BLK WASHER 24
3 69218 FRONT FULL SHROUD 1 7 | 3221501 3/8" ACORN NUT 12
4 69251 REARFULL SHROUD 1

ToolsRequired for Assembly

* 9/16” wrench or rachet
with 9/16” socket
* 7/32” Allen wrench



https://www.gympart.com/itemdesc.aspx?ic=LFS2189&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=LF11468&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

r@\\\ P
Ja (10X)
\/CS)S/S X 3-3/4" (10X)

.

. - -
.

S e

FULL SHROUD ASSEMBLY v

« SECURELY assemble the FRONT FULL SHROUD (3) and the REAR FULL SHROUD (4) to the TOWER using ten 3/8 X 3-3/4”
BUTTON HEAD BOLTS (5), twenty 3/8” SAE BLK WASHERS (6) and ten 3/8” ACORN NUTS (7) as shown above.



®
/

.
e b | .
d, .
§ . N
N S \\\\\
. e
\\\@ . -
. v .
'S . ks - ~ -
e o \\\ \\\\
S (6) (12X)
\\\ \\\\ o .
. \\\\\ \\\\ \\\\\\
- \{@ 3/8 X 3-3/4"
O (12X)
@ = o \ N
ol = N L ‘\\\
= ™ IS N
T % ~ 6.

A 0 O

PARTIAL SHROUD ASSEMBLY S

» SECURELY assemblethe FRONT PARTIAL SHROUD (1) and the REAR PARTIAL SHROUD (2) to the TOWER using twelve 3/8
X 3-3/4” BUTTON HEAD BOLTS (5), twenty-four 3/8" SAE BLK WASHERS (6) and twelve 3/8” ACORN NUTS (7) as shown
above.

* PLEASERETURNTO THE PRODUCT ASSEMBLY INSTRUCTIONSFOR FURTHER INFORMATION.

4



